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Muracaaat Yerine Gore Reperfuzyon
Stratejisi Secimi ve Zamanlamasi

Total ischaemic time

| Patient delay l

| Patient delay

[ EMS delay |

System delay
FMC: EMS

Primary <gq’
—= <|20 min—=  PCI

STEMI strategy

diagnosis JJ‘/\
—

s . qlo
5120 min Fibrinolysis

= =T <0 Primary  <g0’

= - —p= PCI — -
STEMI strategy

FMC: PCI centre diagnosis

Jl System delay

—

strategy

Reperfusion
(Wire crossing)

" Reperfusion
(Lytic bolus)*

Reperfusion
(Wire crossing)

Total ischaemic time




L
PPKG mi ? Fibrinolitik Tedavi mi ?

Baslangic nokiasi: Bergama
Vans noktasi: [zmir

Sure: 2 saat 10 dk

Eamﬂhmh Ge
= Manisa

L (s

£ Turgutll

Mesafe Rota

106.0 km DA&0/EST | " Seferihisar gres Bayindir
‘ “ Map mm-&aﬂmﬂ Google



PPKG mi ? Fibrinolitik Tedavi mi

I a2 DU uina. =~
i Megar <= v =m ‘ Vagmury 0 SogUtli
= Gocek p 5 | S saca (]
Pt Akhisar ocel agikGl Bergama \ QKlrI(aga(; lige S l N i
Mesidiye | Yayakinldik f it e et \ devlet Hastanesi Sanlar gk e
) \ o e Vayakent  Kinik 4 Tyssiar—t -
Graclt S 4 Kilreksi B 57 'ovau“ @ | Baglamis
emirci \
¢ igil \ Kalemoglu
iller | 9lu_ Ma
Akgaalan i G Biiyiikoba |
Yenikdy 2 Yenikent “ |
" 1 Dagdere
* Zeytindag Arabacibozkoy
L /.' 0
Giilbahge et mara = Gocek @
| ] Ayanlar | = r e Kayacik
< Mitevelli \ s
L. Yagollar R etidalcran 7 Yayakinildik J
| i Pal - e DY
| T S x 2 Keraghmeti _ Orsel ]
¥ 0250 § _ Celal Bayar Universitesi Poyrazdamlan s A Demirci
Hafsa Slfl‘lan Hastanesi s Gigiller
" ‘ | ; - = o
gmanlardag -~ caa) Sepaid ja \ (= 1sa.42dk. | Yenikoy
i"’!!' ok T - \ Yaylakoy 96,7 km
Iz o vl e "~ ]
i | Yakakoy 4 Durasill__—— Pt
feca | e Gillbat u
Istiklal O Salihli Devlet Hastanesi Lﬂ e Gélmarmara o
X EEJ  Kema . yaner Goke
Y/ : [SAN Mitevelli
: Allahdiyen Burdhcuk N
Kemalpasa s 3 Kavakli o Buruncut % o
o Segylriog g8 5 - } A = Biyikbelen —
‘ Cumhuriyet = © =~ o 72\ WO
- y A 24 \ + =i x [zmy Celal Bayar Universitesi Poyrazdamlan +
4 \\ L Hafsa Sultan Hastanesi ?
N Oren \ 5t | ke |~ ’ 9 4 — Gapak |
L Bcf‘;’,"ﬁ + = e (Rl e Aéag‘qobag ; &
Google 7+ § § EE 2 yohs Mill Parki P oogle 2 oy
—————— = - G ~ ol 4 Karakoy

-
| Haritavsrileri @015 Goanle  Samlar  Gishlik mans annsle cam  Gari hildiim sAndar 10 km Harita verilari 2015 Gonnle  Sarlar  Gishlik  mans annale cam  Geri hildir




Reperfuzyon Stratejisine Secimine
Gore Zamanlama
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Fibrinoliz ve Farmakoinvazif Strateji

Fibrinolitik Tedaviyle Birlikte Antiplatelet
Tedavi icin Oneriler

Recommendations

When fibrinolysis is the reperfusion strategy, it is recommended to initiate this treatment as soon as possible after STEMI
diagnosis, preferably in the pre-hospital setting,’*%®123.222

A fibrin-specific agent (.. tenecteplase, alteplase, or reteplase) is recommended.”****

A half-dose of tenecteplase should be considered in patients >75 years of age.'*'

Antiplatelet co-therapy with fibrinolysis
Oral or i.v. aspirin is indicated.”"

Clopidogrel is indicated in addition to aspirin,”**?*

DAPT (in the form of aspirin plus a P2Y; inhibitor®) is indicated for up to 1year in patients undergoing fibrinolysis and
subsequent PCI,




Fibrinolitik Tedavi, Fibrinolitik Tedaviyle
Birlikte Antikuagulan ve Girisimsel
Tedavi igin Oneriler

Anticoagulation co-therapy with fibrinolysis

Anticoagulation is recommended in patients treated with lytics until revascularization (if performed) or for the duration of
hospital stay up to 8 days.'?”#2%227-233 The anticoagulant can be:
® Enoxaparin iv. followed by s.c. (preferred over UFH).22" 232

® UFH given as a weight-adjusted i.v. bolus followed by infusion.?**
e In patients treated with streptokinase: fondaparinux i.v. bolus followed by an s.c. dose 24 h later.”””***

Transfer after fibrinolysis

Transfer to a PCl-capable centre following fibrinolysis is indicated in all patients immediately after ﬁbl‘il‘lDl}'SiS.u.I"I 44.126-130.34

Interventions following fibrinolysis

Emergency angiography and PCl if indicated is recommended in patients with heart failure/shock.'* 23

Rescue PCl is indicated immediately when fibrinolysis has failed (<50% 5T-segment resolution at 60—90 min) or at any time in
the presence of haemodynamic or electrical instability, or worsening ischaemia.’?":12%23¢

Angiography and PCI of the IRA, if indicated, is recommended between 2 and 24 h after successful fibrinolysis.'>> 25234

Emergency angiography and PCl if needed is indicated in the case of recurrent ischaemia or evidence of reocclusion after initial

successful fibrinolysis.'%*




Fibrinolitik Tedavide Kullanilan Ajanlarin
Dozlari igin Oneriler

Streptokinase

1.5 million units over 30-60 min i.v.

Previous treatment with
streptokinase or anistreplase

Alteplase (tPA)

|5 mg iv. bolus
0.75 mglkg i.v. over 30 min (up to 50 mg)
then 0.5 mg/kg i.v. over 60 min (up to 35 mg)

Reteplase (rPA)

|0 units + 10 units iv. bolus given 30 min apart

Tenecteplase (TNK-

Single i.v. bolus:
30 mg (6000 IU) if <60 kg
35 mg (7000 IU) if 60 to <70 kg
40 mg (8000 1) if 70 to <80 kg
45 mg (9000 IU) if 80 to <90 kg
50 mg (10000 IU) if =90 kg
It is recommended to reduce to half-dose in patients =75 years of age.'




2014 ACCF/AHA NSTEMI Giincellemesi

Table 9. Dosing of Parenteral Anticoagulants During PCI

In Patients Who Have Received
Prior Anticoagulant Therapy

In Patients Who Have Not Received
Prior Anticoagulant Therapy

* For prior treatment with enoxaparin, if last SC dose

was administered 8-12 h earlier or if <2 therapeutic
SC doses of enoxaparin have been administered, an
IV dose of enoxaparin 0.3 me/ke should be given

* .5 mg/kg-0.75 mg/kg IV loading dose

* If the last SC dose was administered within prior 8
h, no additional enoxaparin should be given

UFH

* [V GP! planned: additional UFH as needed (c.g,
2000-3,000 U) to achieve ACT of 200-230 5

* No [V GPI planned: additional UFH as needed
(e.8.,2,000-5,000 U) to achieve ACT of 230-300 s
for HemoTec, 300-330 s for Hemochron

* [V GPI planned: 50-70 Ulkg loading dose to
achieve ACT of 200-230

* No IV GPI planned: 70-100 Ulkg loading

dose to achieve target ACT of 230-300 s for
HemoTec, 300-330 s for Hemochron




Fibrinolitik Tedavide Kontrendikasyonlar

Previous intracranial haemorrhage or stroke of unknown origin at Transient ischaemic attack in the preceding 6 months
Oral anticoagulant therapy
Ischaemic stroke in the preceding 6 months
Pregnancy or within | week postpartum
Central nervous system damage or neoplasms or arteriovenous
malformation Refractory hypertension (SBP >180 mmHg and/or DBP >110 mmHg)
Recent major traumalsurgery/head injury (within the preceding Advanced liver disease
month) Infective endocarditis
Gastrointestinal bleeding within the past month . ulcer

Known bleeding disorder (excluding menses) Prolongsd or traumatic resuscitation

Aortic dissection

Non-compressible punctures in the past 24 hours (e.g. liver biopsy,
lumbar puncture)
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Reperfiizyon Stratejisi Seciminde Ilk 12
saat icin Oneriler (Ozet)
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Reperfuzyon Stratejisi Seciminde Ik 12
Saatten Sonrasi icin Oneriler (Ozet)

12 hours
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L
Degisen Ne Var ?

- Ik Medikal Temas (First Medical Contact,
FMC) tanimi degisti

- Fibrinolitik Tedavi-Primer PKG stratejisi
seciminde STEMI tanisindan telin gecisine
kadar olan surenin 120 dk altinda ongoruluyor
olmasi

- Fibrinolitik tedavi bagslama zamani 30 dk dan
10 dk cekildi



L
Degisen Ne Var ?

- Fibrinoliz (tercihan bolus) sonrasi hasta hemen
PKG merkezine sevk edilmeli

- Fibrinolitik tedavi sonrasi reperfuzyonun
basarisini (basarisizligi) degerlendirmek
amaciyla 60. dk EKG degerlendirilmesi
oneriliyor (daha once 90. dk)

- Fibrinolitik tedavi sonrasinda hastalarin 2.
saatten sonra kateter labratuvarina alinmasina
1zin veriyor (2-24 saat araliginda katater
labratuvarina alinmasi, daha once 3-24 saat)



L
Degisen Ne Var ?

- Fibrinolitik tedavi yle birlikte Sinif |
endikasyonla enoxaheparin onerildi (IV daha

sonra SC)

- Tenektaplaz icin 75 yas ustu olgularda yarim
doz onerisi geldi



Tesekkurler



